
 

 

USING REMOTE ON-LINE DATA ANALYTICS 
TO IDENTIFY YOUR SEWER RATS 

Phil de Groot, TRILITY; Hugh Ratsey, The Wastewater Specialists; and Andre Dine, TRILITY  

 

 

ABSTRACT  

Over the Christmas and New Year holiday period 2020/21, the Rotorua Wastewater Treatment Plant (WWTP) was 

hit by at least three, separate, inhibitory discharges from unidentified sources. These caused significant loss of 

nitrification, with elevated ammonia concentrations in the treated effluent for several weeks. While this did not 

cause an immediate breach of concentration-based resource consent conditions, the annual consented total nitrogen 

(TN) load limits were exceeded.  

Historically, trade waste monitoring in Rotorua has been limited to spot or 24-hour composite samples, typically 

on a monthly basis, with analysis at an accredited laboratory. However, given the severe incidents over the 2020/21 

holiday period, which were not without precedence, the historical monitoring programme evidently did not provide 

an appropriate level of trade waste management. 

Rotorua Lakes Council (RLC)’s wastewater system operations contractor, TRILITY, had a strong desire to identify 

potentially inhibitory discharges to the WWTP and improve WWTP performance and reliability. So, in a first for 

New Zealand, TRILITY engaged the Israeli company Kando, through their Auckland-based agent Detection 

Services, to supply and install on-line condition data analysis and sampling equipment at strategic locations in the 

Rotorua sewer network between November 2021 and February 2022. This included targeted data gathering from 

known trade waste dischargers, as well as at key pump stations and the WWTP inlet. Using artificial intelligence 

(AI), Kando’s software calculated a real-time “Pollution Index” (PI) at each monitoring location based on 

indicative parameters, and tracked out-of-spec discharges from source to WWTP. 

While good performance of the Rotorua WWTP was maintained through the 2021/22 holiday period, the three-

month project identified significant out-of-spec discharges from two known trade waste discharges, plus suspected, 

significant, unknown discharges in other parts of the network. Samples of out-of-spec discharges were collected 

by automatic sampling, with the samplers triggered by Kando-identified Pollution Events (PE). Analysis of 

samples by conventional laboratory analysis and respiration-based toxicity testing (RBTT) confirmed the 

inhibitory nature of several discharges.  

Through Co-Lab Water Services, which manages RLC’s trade waste compliance, rapid feedback was provided to 

key trade waste dischargers where PEs were identified. This allowed inadequate trade waste management practices 

to be quickly addressed, with one key trade waste discharger making significant improvements over a three-month 

period.  

Following the three-month trial, TRILITY will be undertaking a full-scale, 12-month, Kando monitoring 

programme to hone in on areas of the network where unidentified PEs were detected during the initial survey 

period.   

 

KEYWORDS  

Trade waste, Pollution Events (PE), Kando, nitrification, inhibition, WWTP risk management  

  



 

 

1 INTRODUCTION  

RLC is responsible for the provision of wastewater collection, treatment and disposal services to approximately 

23,000 households and businesses within Rotorua City and several lakeside communities around the district. 

Several drivers, including rapid growth, ageing infrastructure assets, poor lake water quality, and the need for 

improved treatment standards, led RLC, in 2017, to consider alternative service delivery models to that which 

existed at the time. The Rotorua lakes, amongst which most residents of the district live, are considered taonga 

(treasure), and the preservation of their quality and mauri (life-sustaining force) is of the utmost importance. 

RLC resolved to look for a partner who could bring enhanced asset management and service delivery capabilities 

and who could implement capital improvements to the Rotorua City wastewater treatment process. As a result, 

after a two-year competitive procurement process, RLC, in November 2020, let a ten-year contract to TRILITY 

(Rotorua) Ltd. for the management and operation of wastewater services in the district, with provision for the 

future design and build of a major upgrade to the Rotorua WWTP. 

One of a number of issues that TRILITY has focussed on is the identification and reduction of treatment process-

inhibiting wastes entering the network from trade premises. Several such incidents had occurred in the past 

resulting in serious disruption to the biological treatment processes.  

The Rotorua WWTP includes two activated sludge-based, biological treatment processes; a five-stage Bardenpho, 

and a membrane bioreactor (MBR). The Rotorua WWTP achieves a high level of TN removal through the 

processes of nitrification and denitrification. Such a high level of TN removal is required to meet resource consent 

conditions. Over the Christmas and New Year holiday period 2020/21, routine process monitoring results indicated 

that the Rotorua WWTP was hit by at least three, separate, inhibitory discharges from unidentified sources. These 

incidents caused significant loss of nitrification, with elevated ammonia concentrations in the treated effluent for 

several weeks. While this did not cause an immediate breach of concentration-based resource consent conditions, 

it did result in annual consented TN loading limits being exceeded.  

RLC has a trade waste bylaw in place (RLC, 2017), which is based on the Model Trade Waste Bylaw (Standards 

New Zealand, 2004). Historically, monitoring of trade waste discharges in Rotorua has been limited to spot or 24-

hour composite samples, typically on a monthly basis, with analysis at an accredited laboratory. Given the serious 

incidents over the 2020/21 holiday period, which were not without precedence, the historical monitoring 

programme evidently did not provide an appropriate level of trade waste management. TRILITY had a strong 

desire to better understand trade waste discharges into the Rotorua network, and to reduce the risk of future 

treatment process failure and to ultimately ensure the future upgrade of the plant working under a new and tighter 

consent is in the best position to attain a sustained high-quality product.   

Israeli-based Kando had previously undertaken a trial for TRILITY in Australia, effectively identifying trade waste 

discharges of significant concern. Through 2021, TRILITY and The Wastewater Specialists developed a 

programme for Rotorua with the help of Kando’s analytics capabilities, and Kando’s Auckland-based New 

Zealand agents, Detection Services. The result was a three-month trial of the Kando technology in Rotorua between 

November 2021 and February 2022, through which significant advances were made in understanding the impact 

known trade waste dischargers and as yet unknown discharges could have on the Rotorua WWTP.  

2 ROTORUA WWTP 

2.1 DESCRIPTION 

The Rotorua WWTP treats municipal wastewater from its 80,000 inhabitants, along with trade waste discharges, 

and septic tank and campervan wastes. Dry weather flow is 17,400 m3/d, which increases to peak instantaneous 

flows of 960L/s due to significant stormwater inflow and infiltration into the sewer system. On an annual basis, 

the average daily flow (ADF) treated through the Rotorua WWTP is 19,400 m3/d.  

The Rotorua WWTP comprises inlet screening and grit removal, primary sedimentation, and activated sludge 

treatment in the form of separate MBR and 5-Stage Bardenpho processes, with secondary clarifiers following the 

Bardenpho reactor. Treated wastewater is irrigated to commercial pine trees in the Whakarewarewa forest. The 



 

 

volume of primary effluent treated through the MBR is fixed at 5,600 m3/d, with the remaining flow treated through 

the Bardenpho. This means that the flow and load treated through the Bardenpho reactor can increase significantly 

in wet weather. The MBR is configured for nitrogen removal, with ethanol dosed to both the MBR and Bardenpho 

reactors to aid the denitrification process.  

 

2.2 RESOURCE CONSENT REQUIREMENTS 

Bay of Plenty Regional Council (BoPRC) resource consent 60739 permits irrigation of treated effluent from the 

Rotorua WWTP to land in the Whakarewarewa Forest, subject to the following conditions:  

• Maximum daily discharge of 44,000 m3/d, with a maximum application rate of 5mm over 24hrs. 

• During any 12-month period, a maximum TN load of 51 tonnes p.a. 

To put the nitrogen loading condition into context, to comply with the 51 tN/p.a. consent condition, at an ADF of 

19,400 m3/d, average total nitrogen concentrations in the treated effluent need to be <7.2 g/m3. 

 

2.3 CHRISTMAS 2020/21 INCIDENT 

Multiple toxic shock events severely impacted the Rotorua WWTP process during December 2020 and January 

2021. Though there is no evidence substantiating the nature of the material coming into the plant, the events can 

be tracked by the loss of nitrification in both the Bardenpho and MBR reactors. As shown in Figure 1, significant 

increases in ammonia, as measured by online instrumentation and confirmed by laboratory analysis, occurred on 

three occasions, followed by short periods of recovery. Unfortunately, these three successive events eventually led 

to the nitrifying bacteria's complete decimation and a significant pH imbalance. 

 

 

Figure 1: On-line Ammonia Measurements During the Toxic Events 



 

 

At the time of the incident, no on-line influent monitoring was undertaken to forewarn the Operations Team of the 

potential toxicity of incoming wastewater. However, as part of the investigations, TRILITY and RLC instigated 

hourly influent sampling, with discrete samples measured for pH and conductivity. On 13 January 2021, this hourly 

influent sampling captured an extreme pollution event, as shown in Figure 2. The scale of this event was shocking, 

with the pH of the entire incoming wastewater stream dropping to <2 for a period of two hours. 

 

 

Figure 2: Discrete, 24-hour Influent Sampling Showing a Dramatic Pollution Event 

 

Biomass from a healthy activated sludge plant contains a range of bacteria, protozoa, and other higher life forms 

such as rotifers, tardigrades, and nematode worms. In general, the greater the diversity of higher life, the healthier 

the biomass is likely to be, and the higher the level of performance that is likely to be achieved. Madoni (1994) 

developed a sludge biotic index (SBI) as a measure of biomass health. Biomass from the Rotorua WWTP is 

routinely examined microscopically, with SBI calculated as an indication of biomass health. In general, biomass 

from the Rotorua WWTP scores well against Madoni (1994)’s SBI, most commonly indicating a biomass in very 

good health. However, when ammonia breakthrough occurred as a result of the process upset in December 2020, 

biomass health plummeted, as shown in Figure 3. Following the repeated inhibition of the treatment process, it 

took several months for the biomass to return to its normal, very good, health.  

 



 

 

 

Figure 3: Rotorua WWTP Sludge Biotic Index 

 

2.4 INCIDENT RESPONSE & PROCESS RECOVERY 

Regarding the incident classification and protocol, the Operations Manager was assigned as Response Manager 

(remote due to Covid-19), with on-ground support from the Operations Team. Notifications and incident 

investigation were delegated to the Operations Manager. As per the protocol, notification was provided to the 

effected parties, and TRILITY internal support was engaged.  

As part of the incident response, the Bardenpho reactor was reseeded with viable biomass from the Hamilton 

WWTP. 15,000 L/d of nitrifying thickened waste activated sludge (WAS) was added to the Bardenpho reactor for 